READ ALL INSTRUCTIONS COMPLETELY AND THOROUGHLY UNDERSTAND THEM BEFORE DOING ANYTHING.
CALL CHASSISWORKS TECH SUPPORT (916) 388-0288 IF YOU NEED ASSISTANCE.

INSTALLATION GUIDE

(Chiassisworks)

8366
11-3/4” x .35" Slotted Rotor Brake Kit for Chassisworks
Drag Race VariStrut Integral Spindle Struts

Description: 11-3/4” slotted rotor, 4-piston caliper front brake kit for integral spindle VariStrut

Includes: Slotted 11-3/4” x .35" rotor, billet-aluminum hub, 4-piston caliper, brake pads, and aircraft grade
mounting hardware.



DRIVER SIDE SHOWN




99€¢816 “OMd | ¥O/Gl/¢€ §620-88€ XV 8820-88¢€ (916)
82866 VO ‘OLNINVHOVS

99¢8 IAINA Y3FHO HIDNNOA 1998
o vl ONI SHUOMSISSVHO #7297 799

HOLOY G€ X GLLL “¥3dITVO L3TIG NOLSId T
'SINVEE LNYLSIHVA AW 01 Li145630

GZ9™ X 81-91/G “MNNSYILNNOD QVIH LV14 LIND0S 9r¢€ 4 X

INNOW LNYLS AW “ASSY L13INOVYE ¥3IdI1VD GILE _ I

WOIHL 081" X 006" X GZ°1 YIHSYM ¥3OVdS 691¢ l 0¢

€01 X LELI X €v6 1 dVD BNH "ONIY-0 LEGE _ 6l

€ X 0¢-¢/1 1708 INIOd < Lyve ¢ 8|

MOITHL 2907 X Z/1 YIHSYM L4VYdd IV 6¢¢€ ¢ LI

d¥0 X3H 8/€ | X yZ-8/¢ "1104 AR l 91

A3LY1d “WNIQIW 8/€ YIHSYMUDOT 14443 l Gl

d¥d INvYE XTYLYWATOd QOOMTIM | MIE€EY-AST MM ¢ vl

VIQ CLSId SLTT CONVH L4307 Y341V 3AIM 8€ [ 1 JLITYNAG | HT 1601-021 MM _ €l

p/€ X 81-91/G6 N3TTV JV3IH L3IND0S 06¥¢€ 8 |

SSITINIVLS 8-81 HONI 91/G “YIHSYMUO0T ¥Y1100 HOIH ¢ 8 _

06" X GL71 X 006°¢ VIS 3ISV3IYO 069¢ _ 0l

dvO @nNH LNOY4 90¢ | _ 6

6761 IWT=INOD 0161 IW1=dND “ONIYYIG NINWIL 8LEC-LLEE _ 8

8YOLINT=INOD “010L9NT=dND “ONIYYIE NINWIL 9L€€-GLEE _ L

NIVId “3TONTdS SHYOMSISSYHO “LVH HLIM @nH elrel _ 9

03110175 08 G189 NO 8 GL Il X 8¢ "YOl0Y 0161 _ ¢

JTALS FTLSYD 0Z-v/€ “LNN ITANIdS 0€9¢ _ 4

ONVL AIM O ¥ 0817 “MOIHL GOI° v/€0OVDD X Z/1 I VDD Y3IHSYM ITANILS 610¢ _ ¢

IX2€/G 'NId 431100 L19€ ¢ ¢

¢0 “INNOW QNLS “73AVYL 00°% (W) 3TANIHS TVYOIINI “LNYLS| C000-007HESS _ _
NOILd 143530 ‘ON L4Vd | ALO |W3Ll




PARTS LIST

8366 - 11-3/4” x .35” 4-Piston Brake Kit for Chassisworks Drag Race Integral Spindle VariStrut

1 3904 Rotor set

1 3910 Hub set, billet-aluminum, medium-duty

1 3917 Caliper bracket set

2 WW 120-6818 Wilwood Forged Dynalite 4-piston caliper
1 WW 150-8850K Brake pads, Wilwood Polymatrix (set of 4)

3904 - Rotor Set

2 1510 11-3/4” x .35” slotted rotor

3910 - Hub Set
2 3376 Bearing cone, 1.25” ID inner bearing
2 3378 Bearing cone, .75" ID outer bearing
2 3650 Grease seal, 2.50 x 1.75 x .25"
2 3759 Hub assembly, medium-duty

3917 - Caliper Bracket Set

2 3715 Caliper mounting bracket, 4-piston caliiper

4 3103-038F1.38C Socket head cap screw, 3/8-24 x 1-3/8”, clear zinc

8 3105-031C0.63U Flat head cap screw, 5/16-18 x 5/8”

4 3108-038L-C Lock washer, 3/8”" regular, clear zinc

4 3157-038S-S Flat washer, 3/8”, stainless steel
INSTRUCTIONS

1. The 11-3/4 x .35"” slotted rotors are directional. There is an arrow on the rotor. The arrow points to the front
of the car when the rotor is at 12 o’clock. If you have the solid rotors the driver and passenger sides are the
same. These brakes require at least a 15" diameter wheel; however, even some 15” wheels may not clear.
Verify you have at least 1/4” of wheel clearance from all brake components.

2. The billet aluminum hubs have threaded-stud-mounting holes for both 4-1/2 and 4-3/4” bolt circles. Choose
the bolt circle that matches your wheels and chase the threads with a 1/2-20 tap. After chasing the threads,
it is a good idea to blow them out with an air hose making sure no debris remains in the holes.

3. Slide a ¥ aircraft washer over the %2-20 x 3" 12-point wheel stud, add a drop of Loctite™ to the threads, up
near the head and insert the studs through the proper series of holes. Insert all the wheel studs and tighten
them from the backside of the assembly.

4. Set the rotor on the backside of the billet hub. Line up the bolt circles on the hub with those on the rotor.
Place a 5/16 high collar lockwasher over the 5/16-18 x 7/8” socket head Allen. Add a drop of Loctite™ to
the threads and insert the studs through the hub into the rotor. Insert all eight studs and tighten from the
front side of the assembly. You're ready to install the inner wheel bearing and seal.




10.
11.
12.

13.

14.

15.

16.

17.

18.

The bearing races are pressed in the billet hub from the factory. You must pack the wheel bearing before
installing it. Use a wheel-bearing packer to do this. If you do not have one available, hand packing the
bearing is okay. If you are unsure how to pack the bearing, refer to an auto repair manual for assistance.

After the bearing is packed, drop it in the bearing race. The inner wheel bearing seal is then positioned on
the hub. Place the hub on a wood surface before installing the seal.

Using a hammer and seal installer, drive the seal into the hub making sure it's fully seated.

Install the caliper bracket. Slide the caliper bracket over the spindle so the caliper will be behind the axle
centerline and the part number on the bracket is toward you. Install the four 5/16-18 x 5/8 flat head screws
through the caliper bracket and into the spindle. Use Loctite™ to secure them in place. Torque to 210 in/lb
(17-1/2 ft/Ib) before installing the hub assembly. Make sure the caliper bracket fits flat on the spindle face.

With the inner bearing and seal in place, slide the hub and rotor assembly onto the correct spindle
(remember, the slotted rotors are directional).

Pack the outer wheel bearing as you did the inner one. Slide the bearing into the race.
Slide the washer, provided with your strut over the spindle shaft and install the castle nut.

To fully seat the bearings, tighten the castle nut to 12 ft. Ibs. while turning the rotor assembly forward by
hand. This will remove any grease that could cause excessive wheel bearing play. Back off the castle nut to
the “just loose” position and then hand tighten. There will be .001 to .005 inches of endplay when the wheel
bearings are properly adjusted.

After the wheel bearings are tight, insert the cotter pin through the castle nut and the hole in the end of the
spindle shaft. Do not tighten the castle nut when aligning the cotter pin, only loosen it. Fold the cotter pin
legs to secure the castle nut.

Apply anti-seize to the threads of the screw-on dust cap. Screw the dust cap onto the hub. It only needs to
be hand tightened, the o-ring inside will keep it from coming loose.

Install the Wilwood brake calipers and pads. Start by inserting the brake pads into the caliper, one on each
side of the rotor slot with the metal backing toward the pistons.

Slide the caliper with the pads installed over the rotor and the caliper bracket. Place the spacer washer
#2169 between the caliper and the caliper bracket. Use the 3/8-24 x 1-3/8 hex cap screws, lockwashers,
and flat washers provided in your brake kit to mount the calipers. The lock washer goes against the head of
the fastener.

Tighten the mounting bolts. Rotate the rotor assembly slowly to check for any clearance problems between
the rotor and the caliper. Make sure the rotor does not drag on the brake pads. The caliper can be
shimmed where it attaches to the caliper bracket to adjust the pad clearance in relation to the rotor.

Finally, bolt your wheel and tire on the hub and check again to be sure there is at least 1/4” clearance
between the caliper and the wheel. There are differences in wheel manufacturer’s tolerances. Make sure
your wheel turns freely and does not rub on the caliper.



WARRANTY NOTICE:

There are NO WARRANTIES, either expressed or implied. Neither the seller nor manufacturer will be liable for any loss, damage

or injury, direct or indirect, arising from the use or inability to determine the appropriate use of any products. Before any attempt at
installation, all drawings and/or instruction sheets should be completely reviewed to determine the suitability of the product for its
intended use. In this connection, the user assumes all responsibility and risk. We reserve the right to change specification without
notice. Further, Chris Alston’s Chassisworks, Inc., makes NO GUARANTEE in reference to any specific class legality of any
component. ALL PRODUCTS ARE INTENDED FOR RACING AND OFF-ROAD USE AND MAY NOT BE LEGALLY USED ON THE
HIGHWAY. The products offered for sale are true race-car components and, in all cases, require some fabrication skill. NO PRODUCT
OR SERVICE IS DESIGNED OR INTENDED TO PREVENT INJURY OR DEATH.

Chris Alston’s Chassisworks CHRIS ALSTON'S =
8661 Younger Creek Drive Ch I WO"kS]
Sacramento, CA 95828 CHE HB§E§=5HI0§H TECHNOLOGY
Phone: 916-388-0288

Technical Support: sales@cachassisworks.com

918366 REV 01/15/18



